Process Optimization During the First Year of Operation
of a 40-mgd Nanofiltration Plant

Frank A. Brinson, P.E., DEE, Senior Project Manager, CDM, Ft. Lauderdale, FL
Curtis “Kurt” A. Kiefer, P.E., DEE, Principal, CDM, Ft. Lauderdale, FL
William B. Suratt, P.E., Consultant, Ft. Lauderdale, FL
Chris Helfrich, P.E., Director of Utilities, City of Boca Raton, Boca Raton, FL
Warren Casey, P.E., Senior Staff Engineer, Hydranautics, Houston, TX
Hany Said, Vice President, Advanced Environmental Water Technologies, Pasadena, CA

1.0 Introduction

In May 1999, the City of Boca Raton and the CDM design team began design of a 40
million gallon per day (mgd) capacity nanofiltration process addition to the City’s
existing 70 mgd conventional lime softening process at the Glades Road Water Treatment
Plant. The primary objective of the project was to maintain continued compliance with
the disinfectant/disinfection by-product (D/DBP) rule (i.e., reduce total trihalomethanes,
TTHMs and haloacetic acids, HAAs), and improve the level of service to the Boca Raton
customers by significantly improving the color in the blended finished water. The
construction contract was awarded to the Poole & Kent Company (P&K). The
Membrane System Supplier (MSS), as a subcontractor to P&K, was Advanced
Environmental Water Technologies, Inc. (AEWT). The membrane elements were
procured by the City directly from Hydranautics, who is referred to as the Membrane
Element Manufacturer (MEM) in the Contract Documents.

The start-up phase for the nanofiltration process was initiated in August 2004. Due to the
large size of this facility, and the fact that it was starting up without chemical
pretreatment, the construction contract provided for a cautious, phased start-up program.
Start-up of the process was planned to take place one unit at a time over a six-month
period. The full 40-mgd capacity was scheduled to come on line with the start-up of the
twelfth and last skid.

During start-up and the first year of plant operation, membrane performance was fine-
tuned, and several other process optimization efforts were undertaken. This paper
discusses the start-up experience relative to these topics.

2.0  Background

The City’s existing raw water supply is from three shallow (100 to 200 feet in depth)
Biscayne aquifer wellfields. Table 1 presents a representative analysis of the raw water

supply.



Table 1. Raw Water Analysis

Constituent/Parameter Value

Total Hardness 250 mg/L as CaCO;
Alkalinity 214 mg/L as CaCOs
Total Dissolved Solids (TDS) 450 mg/L

Color 50 color units

Total Organic Carbon (TOC) 12 mg/L

Humic Acid 10 mg/L

pH 7.2

As noted above, the overall goal for the project is to maintain continued compliance with
the D/DBP rule, and significantly improve the color in the blended finished water. Table
2 summarizes the key blended finished water quality goals, as the basis for the membrane
process design.

Table 2. Blended Finished Water Quality Goals

Constituent/Parameter Value

Total THMs <0.064 mg/L

Five HAAs <0.048 mg/L

Color <6 CU

Total Hardness 70 to 90 mg/L as CaCO;

Other major design objectives included:

Provide separate third stage units to increase the process recovery rate above the
“traditional” rate of 85% to approximately 92%. This objective was a result of a
hydraulic capacity limitation during periods of peak wastewater flows on the
City’s existing wastewater effluent ocean outfall, which is used for concentrate
disposal.

Reduce or eliminate the use of acid for raw water pretreatment. This goal was
established due to cost considerations as well as the logistical and safety concerns
associated with handling the quantities of acid that would be needed for a plant of
this size. In design-phase pilot testing, it was demonstrated that the selected
membranes could be successfully operated for extended periods (in excess of 90
days) with no chemical pretreatment (acid or antiscalant), without significant
fouling. During pilot testing, the most stable operating characteristics without
chemical pretreatment were exhibited by a new low-fouling membrane developed
by Hydranautics in cooperation with the design team. Accordingly, although the
facility design includes acid and antiscalant feed systems, the full-scale process
was started up and is now operating with no chemical pretreatment.

Provide a permeate quality meeting a relatively narrow hardness “window” of 50
to 80 mg/L as CaCOs. Hardness in this range is considered optimum, resulting in
moderately soft water while maintaining sufficient hardness to avoid corrosion
control concerns. This range of hardness also avoided concentrating the hardness



and other foulants in the feed water as much as “tighter” conventional nanofilters.
This helped the plant operate without chemical pretreatment. Several standard
nanofiltration membrane models from various manufacturers were evaluated and
tested side by side on the City’s raw water supply. All but one of these
membranes resulted in permeate hardness that was significantly higher or lower
than the specified range. Only one manufacturer provided membrane elements
which met the treatment objectives and produced permeate in the required
hardness window. During design-phase pilot testing, the membrane element
manufacturer worked closely with the design team to “customize” the rejection
characteristics to meet the treatment objective.

3.0  Process Description
The new nanofiltration process operates in parallel with an existing 30 mgd lime
softening plant, with the product water from the two facilities blended at a 2:1

permeate:lime softened water blending rate. Figure 1 presents a schematic of the lime
softening and nanofiltration processes.

Figure 1. Glades Road Water Treatment Plant Process Schematic

Chiorine
Disinfection
i

Clearwell

T
Lime Softening Gravity Filters

— Removal of Carbon Diowide
| and Hydrogen Sulfide

33 percent -
Treated Permeate Lime-Softened Finished
(85 percent) Water Water Storage

Semi-Permeable @ _TITLL -
ﬂa;fr:rster Multimedia “Softening :
Pretreatment 5-Micron Membranes” ! ERAR Ay _ :
Pressure Filters Cartridge Filters [—— - |Degasification |—Blending
L6 i !
Alr Chlorine 67 percent Bickributt
Cﬁ\ - Disinfection brane-Treated
ST 1 v Water to Customers

¥

Concentrate
to Disposal (15 percent)



Table 3 presents the general design parameters for the membrane treatment process.

Table 3. General Design Parameters for Full-Scale Nanofiltration Process

Design Paramter

Stage 1&2 Units
(Units 1 through 10)

Convertible Units
(Units 11 and 12)
3"! Stage/Two-Stage Mode

Capacity 36.76 mgd 3.24 mgd
Recovery Rate 85 % 50% /85 %
Raw Water Feed 43.2 mgd 6.48 mgd / 3.81 mgd
No. of Skids 10 x 3.676 mgd 2x1.62 mgd
Array 72:36 54/36:18

No. Elements per Vessel 7 7

Flux Rate 12.2 gfd 10.7 gfd / 10.7 gfd
Transmembrane Pressure 80 psi 100 psi / 80 psi

The membrane process design consists of the following:

e Six constant speed, horizontal split case raw water booster pumps

e A multimedia pretreatment pressure filter system

e Twelve cartridge filters

e Ten 3.676 mgd capacity stage 1&2 membrane units

e Two 1.62 mgd capacity convertible membrane units. These units can be operated
either as two-stage, 85% recovery units using raw feedwater from the wellfield, or
as third-stage “concentrator” units, operating at 50% recovery using concentrate
from the other ten membrane units as feedwater.

¢ Two independent membrane cleaning systems

e A permeate flush system to displace the concentrated feedwater in the membrane
unit with permeate upon shut-down of the unit

e Sulfuric acid, antiscalant, and caustic storage and feed systems.

e Six 6.67 mgd capacity degasifiers.

e Two packed tower odor control scrubbers

The degasified permeate drops from the degasifiers into a clearwell below. Sodium
hypochlorite, ammonia, corrosion inhibitor, and caustic soda are fed to this clearwell for
disinfection, pH adjustment, and corrosion control. Three new transfer pumps are
installed at the end of the clearwell to pump the membrane permeate to the on-site
finished water storage tanks. Blending of the membrane permeate and lime softened
water takes place in the common transfer line from the existing transfer pumps, to the on-
site finished water storage.



4.0 Start-Up Experience
4.1 Specified Start-Up Plan and Performance Requirements

The membrane procurement contract provided for the direct purchase of the selected
membranes from the Membrane Element Manufacturer (MEM) by the City. This
contract required a separate 30-day full-scale performance test of each of the twelve
membrane units, concurrent with a 30-day functional performance test of the process
equipment (i.e., feed pump, control programming and instrumentation, automatic valves,
etc.) specified under the general plant construction contract.  The roles and
responsibilities of the General Contractor, Membrane System Supplier (MSS), and MEM
were defined in both contracts. The key permeate quality and quantity parameters
required in the membrane procurement documents are summarized in Table 4. In
general, the requirements for each performance test included continuous operation for 30
days, producing permeate meeting the specified permeate quantity and quality, without
exceeding the specified maximum transmembrane pressure of 80 psi, and without
malfunction of the process equipment. For each performance test, operating data were
collected either continuously or on a daily basis and water quality analytical data were
collected weekly over the 30-day test period for each unit. At the conclusion of each
performance test, a report was submitted to the engineer.

Table 4. Specified Permeate Quality

Constituent/Parameter Unit Projected Raw Stage 1&2
Water Quality | Permeate Quality

Bicarbonate mg/L 265 <175

Color CU 50 <2.0

Sum of Ions mg/L 450 to 500 <300

Total Hardness mg/L as CaCO; 250 50 to 80
Total Organic Carbon mg/L as C 12.0 <1.0
TTHM Formation Potential mg/L 0.60 <0.042
HAA Formation Potential mg/L 0.40 <0.030

Under the general plant construction and membrane element procurement contracts, the
start-up phase was extended over a 6-month period by design, with each of twelve units
started up individually, in sequence, and tested independently. Since the performance of
the membranes was customized for this application, this approach provided time to
confirm proper performance of the membranes and process equipment, and to make any
necessary adjustments in a systematic manner. The phased start-up plan was devised to
minimize the risk of irreversible fouling of the membranes during start-up on this high
fouling potential raw water without the use of pretreatment chemicals. Phased start-up
also minimized the risk of damage to the membranes associated with long-term storage
and/or standby periods.




Figure 2. Specified Start-Up Schedule

Weeks from Partial Utilization

Activity [t 2]3]4[s5]67[8]9]10[11][12]13[14[15]16][17][18]19][20]21]22]23

24

25

Unit 1 30-Day Test

Unit 1 Test Report

Unit 2 30-Day Test

Cleaning System Demonstration

Unit 3 30-Day Test

Unit 4 30-Day Test

Unit 5 30-Day Test

Unit 6 30-Day Test

Unit 7 30-Day Test

Unit 8 30-Day Test

Unit 9 30-Day Test

Unit 10 30-Day Test

Unit 11 30-Day Test

Unit 12 30-Day Test

Submit Final Test Report

Review Final Test Report

Figure 2 presents the specified overall schedule for start-up of the plant beginning at
loading of elements in the first membrane unit, and including loading, start-up,
performance testing, reporting, and approval for each membrane unit. As can be seen in
the schedule, each membrane unit was to be started up and operated for a 30-day
performance test, with the start-up and testing of the units to occur in a planned sequence.
The 30-day performance test for the first unit must be completed and approved prior to
proceeding with the second unit. Since it was considered likely that any major problems
requiring adjustment would be identified in testing of the first unit(s), start-up of the